J' » [

k

]

ancing the Sport - Improving the

INSTRUCTION
MANUAL

-
!-1'1:_.

Performance and technology that YOU CAN BUY!

i




ST IFIRLTS

GET TO “GRIPS” WITH SUCCESS

WHEN IT COMES TO ‘STATE OF THE ART" RACE WINNING TYRES, THE SERIES OF SCHUMACHER CAT TYRES IS THE
STANDARD BY WHICH ALL OTHERS ARE JUDGED.

WHETHER YOU ARE RUNNING 2WD OR 4WD THE CAT TYRES OFFER THE HANDLING AND PERFORMANCE THAT UNTILNOW
HAS NOT BEEN AVAILABLE. TO DESIGN THESE TYRES IT TOOK MORE THAN JUST DRAWING A SPIKE PATTERN ON A PIECE
OF PAPER, BECAUSE THAT IS NOT THE ONLY THING THAT CONTRIBUTES TO A TYRES PERFORMANCE. THE RUBBER
COMPOUND IS ALLIMPORTANT IN A HIGH PERFORMANCE TYRE. SCHUMACHER DESIGNERS SPENT OVER A YEAR TESTING
AND CONSULTING WITH ENGINEERS TO DEVELOP JUST THE RIGHT COMBINATION OF FLEX, GRIP AND WEAR TO PRODUCE
THE BEST TYRE IN OFF-ROAD RACING!

W44 T677U FRONT TYRES RIB (HARD)

N 444
' ) L T676T FRONT TYRES RIB (SOFT)
N @A

T650T REAR TYRES 4x20  SPIKE (SOFT) T672P REAR TYRES 4x20 CUTSPIKE (SOFT)
T651U REAR TYRES 4x20  SPIKE (HARD) T673Q REAR TYRES 4x20 CUTSPIKE (HARD)
T652V FRONT TYRES 3x20  SPIKE (SOFT) T674R FRONT TYRES 3x20 CUTSPIKE (SOFT)
T653W FRONT TYRES 3x20  SPIKE (HARD) T675S FRONT TYRES 3x20 CUTSPIKE (HARD)
T662F REAR TYRES 6x20 BLOCKTREAD (SOFT) T658B REAR TYRES 5x24  MINISPIKE (SOFT)
T663G REAR TYRES 6x20 BLOCKTREAD (HARD) T659C REAR TYRES ©5x24 MINISPIKE (HARD)
T664H FRONT TYRES 4x20 BLOCKTREAD (SOFT) TE660D FRONT TYRES 4x24  MINISPIKE (SOFT)
T665] FRONT TYRES 4x20 BLOCKTREAD(HARD) T661E FRONT TYRES 4x24  MINISPIKE (HARD])
T654X FRONT TYRES 2x20 STUD (SOFT) T668BL FRONT TYRES 1x20 RIB SPIKE (SOFT)
T655Y FRONT TYRES 2x20 STUD (HARD) T669M FRONT TYRES 1x20 RIB SPIKE (HARD)
T670N FRONT TYRES SPONGE T&G ON WHEEL T666J REAR TYRES 6x20 CUTSPIKE (SOFT)
T6710 REAR TYRES SPONGE T&G ON WHEEL T667K REAR TYRES 6x20 CUTSPIKE (HARD)

mll Schumacher

Performance and technology that YOU CAN BUY!




SCHUMACHER

INTRODUCTION

Congratulations on choosing the PRO-CAT.

We have spent a great amount of time developing this car to give you reliability and
performance.

It contains the latest in off road technology with the highest quality materials and ease of

construction.

The PRO-CAT has been designed for all levels of competitor to be the ultimate in 4WD
1/10 scale off road racers.

We hope that you have fun and enjoy your racing.

[l

. . WLPJ
(it =

—

IMPORTANT SAFETY NOTES

1. Select an area for assembly that is away from reach of small children. the parts are small and can be swallowed

by children causing choking and possible internal injuries.
2. Shock fluids, grease and adhesives should be kept out of childrens reach. They are not toxic, but were not

intended for human consumption.
3. Exercise care when using any hand tools, sharp instruments and power tools during construction.
4. Carefully read all manufacturers warnings and cautions for any glues or paints that may be used for assembly

purposes.

<GHEASEJ . O||_ ,

Points where silicone grease (MS 1

Places to put threadlock. (It will or equivalent) should be applied. (It
prevent the screws and nuts will reduce friction and assure Points where oil should be applied
vibrating loose. smooth movement.) (Light machine oil, 3in 1 or similar.)

MISSING OR DEFECTIVE PARTS
In the unlikely event of problems with your new kit you should contact the model shop where purchased quoting part number,
bag number and batch number for both the bag and the kit.

SCHUMACHER RACING PRODUCTS
Hanson Business Park - 71-73 Tenter Road - Moulton Park - Northampton - NN3 1AX




o Schumacher

ProCAr

THINGS NEEDED BESIDES THE KIT

(2 Channel Radio System)

Two types of radio control sets are on the market, the stick type and the steering wheel type. Choose
which ever you like.

H Transmitter Servo Receiver (Battery for Radio
system)
@;_ AA Size Battery . 5
N (For Transmittor e

.... 83 pCs.)
Electronic £ t;
speed >
controller _ 540/05 1D

Type 7.2V

Motor : racing battery

|

Do not use excessive force when tightening the self-tapping screws, or you may strip the thread in the plastic.

It is recommended to stop tightening it when the threaded part on the screw goes into the plastic part and you
feel some resistance from the tightening.

Over tighten and may strip the
thread in the plastic

O (: ] Good

CHHD Cheese head EE
CSKHD Countersunk head ] SCREW IDENTIFICATION CHART
PAN HD Self tap thread @ I

CAPHD Cap head ] —
Il“lllllll"lIIIIIIlIHII

o
LU
[ INCHES 16 1| 2
TOOLS REQUIRED FOR ASSEMBLY MATERIALS REQUIRED
(not in kit)
Screwdriver
Spanner (wrench) 5.5mm A/F Threadlock
Spanner (wrench) s A/F Light oil for shock absorbers
Drill (for holes in bodyshell & covers) Polycarbonate paint for bodyshell
Pliers Motor, batteries, radio control aquipment
Sharp Knife speed controller
File

Pointed nose pliers or cutters




PARTS USED

7072 Cover Plate

TO073 Motor Plate

71081 Rear Bearing Housing - Eccentric
7082 Diff Bearing Housing - Open

1083 Diff Bearing Housing - Closed

A301 Self Tap Screw No.2 x 3/16" Pan Hd.

Step 1 - SIDE PLATES

Fit the TO81 eccentric bearing
housings and the open and
closed bearing housings TO82/
TO83 to the side plates using
A301 self tap screws. At this
stage use only two screws in the
eccentric bearing housings as
these may be adjusted later for
the correct belt tension. Notethe
angular position of the eccentric
bearing tabs which should be the
same on both sides.

A3071 No.2x 3/16
Self-tap Screws

@

TO72 Cover Plate

N Schumacher

ProCArT

TRANSMISSION ASSEMBLY

Bag No. T5680

7082 Diff. Bearing
Housing - open

i\

TO81 Bearing Housing TO73 Motor Plate
Eccentric

7083 Diff. Bearing
Housing - Closed

7081 Bearing
Housing Eccentric

A3071 No.2 x 3/16
Self-tap Screws

-




PARTS USED

T277 Layshaft

7279 Flange (x2)

7278 21T Pulley (x2)

A405 Pin2.0x7.8mm (x2)

TO70 Rear Transmission Housing - Inner
Ab33 Ball bearing

A323 Self Tap Screw No.4 x 3/8" Pan Hd.

Step 2 - LAYSHAFT

A) Fit the two A405 pins

into the T277 layshaft and slide
a21T pulley T278 onto each and
push towards each other so that
they fully lock together. Push
T279 flages onto each end of the
layshaft so that the short
diameters locate inside the 21T
pulleys.

7279 Flange

S
P
TO73 Motor Plate

A323 No.4 x 3/8 Self-tap Screws

i Schumacher

ProCAT

TRANSMISSION ASSEMBLY

Bag No. T580
A405 Pin
2x7.8mm
’ T279 Flange
7277 Layshaft
) q/f/ @ @
7127821 TPm“f'ey

B)

Fitan A533 ball bearing into the

open bearing housing in TO73

motor plate with the black face

towards the outside of the plate
Layshaft Assembly Insert the layshaft ﬂssembl‘:f into
the ball bearing as shown. Fitthe
TO70innertransmission housing
using two A323 self-tap screws
as shown.

TO70 Rear Transmission
Housing Inner




e Schumacher

PARTS USED
TO31 Rear Hub
A051 Nyloc Nut
A1b54 Disc Spring 8"
TO084 Rear Axle
SRR Theoes Bace sl TRANSMISSION ASSEMBLY
Ab33 Ball bearing
A220 Thrust Washer Bag No. T5680
T173 Centre Pulley 51T
T174 Drum Diff Side Pulley 51T
A500 3mm Steel Balls
A305 Self Tap Screws No.2 x 2" Pan Hd.
7118 Washer Carrier 20mm long M3 screw
T243 Friction Paper A) Take one TO31 rear hub and

usinga M3 x 20 steel screw, steel

washer and M3 nut, pullan A05 1
Step 3 - REAR DRUM DIFFERENTIAL nyloc nut firmly into the shaped

recess as shown. Then remove

the screw.

A220 Steel thrust washer A05 1 Nyloc nut
B) Using epoxy or superglue fix
T243 Friction paper the T245 friction paper to the

20

A220 steel thrust washer with
the smooth surface towards the
steel washer. Make sure both

adhesive _
washers areconcentricand press
between two flat surfaces whilst
7118 Washer carrier adhesive is curing.
7174 Drum diff. side pulleys (5617)
Locating peg

C) Fit the two T174 drum diff- Locating hole
erential side pulleys (51T) to =) ' -
either side of the T173 centre
pulley using six A305 self-tap
screws. Make sure that the small
peg on each side of the pulleys
engages in the recess in the
centre pulley. This ensures that
all the teeth are in line. Insert 14
fsteel balls (3mm) intuthg cavities 4305 No.2 x ' Self-tap ‘ 3mm Steel ball (14)
in the centre pulley and lightly Pan head screws T173 Centre pulle
lubricate with silicone grease. i 4
D) Ensure drum differential raised centre section of the finger pressure only. Differential
moves feely on TO84 axle, washer carriers. Screw up the action should now be free and
deburr holes in 51T centre pulley axle until clearance is removed smooth, final adjustment of the
if required. Assemble differential and washers are gently clamped. differential will be made when all
parts onto the TO8B4 rear axle as While holding both hubs, force parts are installed.
shown. Make sure the washer the pulley to turn round a few
carriers and the hubs correctly times. Apply a little more tension
engage and that the thrust so that pulleys can only be made
washers correctly locate overthe to turn with some difficulty using

AB33 Ball bearing

TO31 Rear hub

with nyloc

friction paper

T'118 Washer cérrfer

Ab520 Thrust race assembly

A154 Disc spring
. o

=17)

7N

H

. Ab33

pulley 51T carrier 4.




Ao e s Schumacher

108 Universal Joints
T028 Drive Shaft - Outer

7027 Drive Shaft - Inner

7030  Wheel Hub TRANSMISSION ASSEMBLY

I'131 Universal Joint Assembly Tool
Bag No. T580

Step 4 - UNIVERSAL JOINTS

All TO30 wheel hubs and drive
shafts need to be prepared for
assembly later. Pull one nyloc nut
into the recess of all four TO30
wheel hubs by the same method
as shown in Step 3A. _
A) Refer to the illustration and fit Fibreglass assembly joint
a T108 universal joint assembly
tool before use. First time
assembly is made easier by
warming the moulded partsin hot B) Fit the two TO27 inner drive
water. Once the technique is shafts to each hub on the drum
acquired joint assembly differential assembly.
becomes a simple task.

I'108 Universal
joint pivot

PARTS USED

ri29 Short Drive Belt

A323 SelfTap Screw No.4 x 3/8" Pan Hd.
7152 Long Drive Belt

ri47 Upper Chassis Plate

7288 Lower Chassis Plate

Ab33 Ball bearing

A533 Ball bearin g

Step 5 - DRIVE BELTS A323 No.4 x 3/8

T129 XL drive belts Self-tap screw

A)Insert an A533 ball bearing ke !
intothe closed bearing housingin /_\\ :
TO72 coverplate. Insertthedrum X
differential assembly into the

A\
eccentric bearing housing, as ﬂ
shown, the screwhead of the axle ®

should be on the right side of the

car. Fitthe T129 shortdrive belts o T072 Cover plate
overthe two 21T layshaft pulleys ‘

andthetwo 51T side pulleys. Add (°°®, 2

the TO72 cover plate and retain 0 % y

with one A323 self tap screw.




PARTS USED wnSchumacher
7028 Drive Shaft - Outer
T027 Drive Shaft - Inner
T131 Universal Joint Assembly Tool TRAN S M SS |0 N AS S EMBLY
B) Loop the T152 long drive belt Bag No. T580
then fit the T147 upper chassis
using two A323 self tap screws.
four A323 self tap screws. Make

sure it is the right way up! A323 No.4 x 3/8

108 Universal Joints
T030 Wheel Hub
over the centre 51T pulley and
Fit the T288 lower chassis using
Self-tap screws

T152 Long drive belt

Rear transmission
assembly

A323 No.4 x 3/8
Self-tap screws

7288 Lower chassis

PARTS USED
7295 Nicad Strap & Post
A323 No.4x 3/8" Self Tap Screws

7295 Nicad strap
Step 6 - NICAD CLAMPS

A) Fit the two nicad straps to the
two rear most holes in the lower
chassis using two A323 self-tap
screws. Fitthe two nicad poststo
the lower chiassis using two more
A323 self-tap screws. The
nicads are strapped in by flexing
the strap overand ‘Click’ fittingto
the post. The nicad post on the
righthand side of the car can be
repositioned and the strap will
hold four cells. The boss pro-
truding into the fourth cell hole
in the chassis must be filed away.

A323 No.4 x 3/8
Self-tap screws




PARTS USED

7031 Hub

r173 Centre Pulley
7118 Washer Carrier
A220 Thrust Washer

7084 Axle
A520 Thrust Race Assembly
TO80 Flange

TO55 Front Transmission Housings
A324 Self Tap Screw No.4 x "2 Pan Hd.
AB32 Ball bearing Flanged

243 Friction Paper

A154 Disc Springs

A500 3mm Balls

7078 Inner Drive Shaft

7108 Universal Joint

Step 7 - FRONT DIFFERENTIAL

A)Pull a nyloc nut intoa TO31
rear hub as shown in Step 3A. Fix
the T245 friction paperto the
A220 stell thrust washer as
shown in Step 3B. Assemblethe
front differential parts as shown
in the following order: TO84 axle,
A154 disc spring (2 off), A520
thrust race assembly, TO31 hub
(without nyloc nut), TO80 flange,
TO55 front transmission housing
Ab532 flanged ball bearing, T118
washer carrier, A220 steel
washer with friction paper
towardsthewashercarrier,T173
centre pulley (with 14 steel balls
-3mm, lightly lubricated with
silicone grease), A220 steel
washer, T118 washer carrier,
A532 flanged ball bearing, TO55
front transmission housing,
TO80 flange andfinally TO31 rear
hub with nyloc nut fitted. Make
sure the T118 washer carriers
and the TO31 hubs correctly
engage and that the steel trust
washers correctly locate on the
washer carriers. Screw up the

axle until clearance is removed TO84 Axle

and washers are gently clamped.
While holding both hubs, force
the pulley to turn round a few
times. Apply a little more tension
such that the pulleys can only be
made to turn with some difficulty
using finger pressure only.
Differential action should now be
free and smooth (final adjust-
ment of the differential will be
made when the car is fully
assembled).

carrier

A220 Thrust washer.
+ friction paper

I'118 Washer
carrier

Ab20 Thrust race
assembly

o Schumacher

ProCAT

TRANSMISSION ASSEMBLY
Bag No. T580

7031 Hub with nyloc

Ab32 Ball bearing
flanged

T118 Washer

TO55 Front transmission
housing

00 T'173 Diff. pulley (14 ball)
G

S

A220 Thrust washer

+ friction paper

Ab32 Ball bearing flanged

7055 Front rransmission housing

TO80 Flange
TO37 Hub

A 154 Disc spring (x2)

B) Fitthetwo T640 one way drive
shafts to the hubs of the front
differential withtwo T108
universal joints using the method
shown in Step 4A. The one way
drive shafts should be fitted so
that they both freewheel on a
forward direction.

—




PARTS USED

A324 Self Tap Screw No.4 x 2" Pan Hd.

TO56 Front suspension brackets

TO57 Front suspension brackets

A336 Self Tap Screws No.4 x % Counter Sunk
7292 Tensioning Bar

A323 Self Tap Screw No.4 x 3/8" Pan Hd.

Step 8 - FRONT TRANSMISSION

A) Rotate the front transmission
housings at 90 degrees to each
other and fit the long drive belt
between them, realign the
housings and screw together
using two A324 self tap screws.
(The screw head of the axle
should beontherighthandside of
the car). Seat the front trans-
mission assembly into the
grooves in the top and bottom
chassis plates. Fit the TO56/
TO57 suspension brackets as
shown either side of the front
transmission housings. These
brackets clamp the front trans-
mission housings to the upper
and lower chassis platesand also
provide the pivots for the front
suspension mountings. Use four
A324 screws in the top and four
A336 countersunk screws in the

i Schumacher

ProCAr

TRANSMISSION ASSEMBLY

T0O56 Front
suspension bracket

bottom to clamp the assembly
together. These screws will have

to be removed and replaced later e
to fit the top belt cover, front Q
bumper and undertray. Insertthe ‘

&
T292 tensioning bar into the '

transmission housings as shown
with the lugs to the front of the

car. Screw intwo A323 selftap /027 Front
screws so that they just rest suspension
against the uprights of the bracket

suspension brackets. These will
be adjusted later to obtain the
correct tension in the long drive
belt.

(fgdlegigad ol €

N\

A326 No.4 x %
Countersunk screws

Bag No. T580
A324 No.4 x %5 Screws
Front diff.
/ assembly
o
T056/T057 Front

 suspension brackets

—A324 No.4 x 5 Screw

g

S

- 7292 Tensioning
bar

B’




PARTS USED
A323 Self Tap Screw No.4 x 3/8" Pan Hd.
7293 Rear Tansmission Housing - Outer

Step 9 - REAR BELT TENSION

A) With all the tension removed
from the long drive belt the
tension of the short drive belts
can be checked. There should be
a Tmm or 2mm deflection. If the
tension is not correct, remove the
screws retaining the TO81
eccentric bearing housing and
rotate clockwise ontherighthand
side and anticlockwise on the left
hand side, to obtain the correct
tension. Itis important to note
that the tabs on the eccentric
bearing housings should be
rotated towards the bottom ofthe
plate to increase the tension. If
rotatedtowardsthetop,theshort
drive belts can rub against the
inside of the T293 rear outer
transmission housing. Recheck
the belt tension after all the
screws are fully tightened.

Rear transmission housing

A323 No.4 x 3/8
Self-tap screws

e Schumacher

ProCAT

TRANSMISSION ASSEMBLY

Bag No. T580

Rear Belt Tension

A323 No.4 x 3/8 Self-tap
screws

B) Fit the T293 outer trans-
mission housing using fourA323
self tap screws.




PARTS USED eMSchumacher
076 Mounting Bracket
A323 Screw Self Tap No.4 x 3/8" Pan Hd. m
r275 Rear Shock & Wing Mount
r263 Wing Bracket
T273 Rear Suspension Bracket R EAH S U S PE N S l 0 N
T276 Rear Wishbone Pivot Brackets
7238 Rose Joint - Socket
7239 Rose Joint - Ball Bag No. T548
A327 Self Tap Screw No.4 x 1" Pan Hd.
A412 Pin2.0x 54mm
A411 Pin2.0x 40mm
T199 Rear Hub Carrier T260 Wing mount brackets
7268 Rear Wishbone
A093 StudM3x 35
A030 M3x 10 Pan Hd.
A325 Screw Self Tap No.4 x 5/8"Pan Hd.
1275 Rear shock wing mount
SIEP 1 %\

7076 Mounting bracket

P4
A323 No.4 x 3/8 Self-tap
screws

A325 No.4 x 5/8 Self-tap
screws

A) Fit two TO76 mounting
brackets between the rear
transmission side plates and
retain with A325 self tap screws.

Note that the top bracket has the

side plate holes below the two

other holes, the bottom bracket ik He.ar
hasthe side plate holes abovethe e
other two holes. Fittwo T263  2racket

wing brackets to the T275 rear

shock and wing mount as shown

using two A323 self tap screws. 7076 Mounting
Fit the T275 rear shock & wing  bracket

mount assembly to the top

mounting bracket using two

A323 self tap screws. Fit the A3 No.Lx3/8
T273 rear suspension bracket to S¢//-tap screws
the bottom mounting bracket

carrier

using two A325 self tap screws. © ]
. Rear Suspension
\ /
sfhmﬁ___,,1. \
aF i R
{_Ik'x v/ ; ff
\ L \_yj‘b / 7199 Rear hub

e cm— _.__,_.-'"".F.‘“
Lexan Moulding

B) Cut out the dirt shield piece
from the lexan bodymoulding
sheet. Trim the piece to obtain

. two rear hub carrier dirt shields
shown. The lexan part should

Lexan dirt shield locate as the drawing shows and

be a snug fit.

10.




—

PARTS USED Schumacﬁeﬂ

ProCAr

7076 Mounting Bracket
A323 Screw Self Tap No.4 x 3/8"Pan Hd.

T275 Rear Shock & Wing Mount

o At REAR SUSPENSION

Rear Suspension Bracket

I276 Rear Wishbone Pivot Brackets
1238 Rose Joint - Socket
239 Rose Joint - Ball

Bag No. T548

A327 SelfTap Screw No.4 x 1"Pan Hd.
A4d14 Rear Wishbone Pivot =] \
A41i Pin 2.0 x 40mm "~ M3 x 20 screw
I'199 Rear Hub Carrier — Steel washe‘r
7268 Rear Wishbone 7238 Rose
A093 Turnbuckle M3 x 35 & ioint socket
A030 M3 x 10 Pan Had. g & 7239 Rose joint ball
A325 Screw Self Tap No.4 x 5/8 Pan Hd.
A093 ;233!?‘239
M3 x 35 ose joint
C) Assemble rear wishbones to Turnbuckle : {@_; ,
hub carriers using A411 steel 901
pins 2.0 x 40mm long. The pin P A414Rear
will betightinthebossonthehub py  wishbone pivot 8

carrier identified by ‘T". The

wishbone must pivot freely. Fit
both T276 wishbone pivot
brackets to each side of the
transmission plates using four
A327 No.4 x 1 self tap screws.
The wishbone pivot brackets are
marked left and right. Assemble
the wishbones tothe T276 rear ' 0 Rear wishbone
wishbone pivot brackets using 7199 M3x 10 %

A414 rear wishbone pivots.

screw

7276 Wishbone
pivot bracket

A327 No.4 x 1 Self-tap

- Hub carrier Screw
The rear wishbone pivot brackets
are marked left and right. The This has a right and a lefthand
steel pin should be fitted so that therighthand side. Assemblethe thread to aid adjustmer_it when
it goes through the lower hole at T238/T239 rose joints as shown fitted on the car. Equalize the
the rear and the upper hole at the using a screw and washer. The thread engagqment and make
front. This applies to both the upper socket is used as a spacer length approximately 47 mm
righthand side and lefthand side to aid assembly only. Make-up between centres of holes. FIF the
of the car. The illustration shows the rear suspension top links by top links to the rear suspension
screwing rose joints to each end bracket usingtwo M3 x 10
of the M3 x 35mm turnbuckle. SCrews.
D)Assemblethe TO28 outerdrive
7225 shaft to the TO30 wheel hub
A040 Rear wheel (containing nyloc nut) with a
% . T108 universal joint using the
WX L0 7199 Hub carrier method shown in transmission
Cap head ¢ G assembly_Step 4A. Fit two A533
Serew - N ball bearings into each T199 rear
" / 7108 Universal joint hub carrier. Fit the outer drive
/ shafts onto the inner drive shafts
' ( Y/ — AR Ye-: D S (S= 7028 Outer
@jl‘l].—.ﬂl-ul'f'-l:-.--= I @)‘@ :; 3) ;'nmjj))-% ) 3 drive shaft
and fit the TO30 wheel hubs into
\k/ff :5:0 the ball bearings in the rear hub
Q C eel hub . :
AKR33 ‘ carriers, making sure they are
) Ball bearing 7533 Ball bearing fully located. Finally fit the top
\_J/// - link hexestothe hiub carrierusing
) N twoM3x 10panheadscrews,the
Vs g ¥ e e K 7657 hexseated againstthe hubcarrier
Cat rear tyre tab. 11.




PARTS USED
A180 ‘O’Ring
A323

Self Tap Screw No.4 x 3/8” Pan Hd.

T'161 Upper wishbone

A326 Self Tap Screw No.4 x 34" Pan Hd.
7058 Arm - Front Suspension
7109 Upper Front Wishbones
T110 Upper Front Wishbones
T111 Lower Front Wishbones
T112 Lower Front Wishbones
A4710 PivotPin2.0x 26
A411 PivotPin2.0x 40
I'156 Pivot Bracket Front - 15 Deg Rake
r'160 Lower Wishbone Spacer
r'ftetr Upper Wishbone Spacer
Step 1 spacer
A) Fit the TO58 front suspension
arm, facing rearwards and the A410 Pivot pin 26mm long
T161 upper wishbone spacer to
the T156 pivot bracket using two g
A326 selftapping screws. Onthe
same side as the TO58, fit the 7058 Arm
front suspension

lower T160 wishbone spacer
with two A323 self tapping
screws; do not fullytighten at this
stage. Make one lefthand and
one righthand assembly. Fit the
lowerwishbone, marked ‘B’ tothe
lefthand side assembly using one
A180 ‘O’ ring either side of the
T160 spacer ans retain with the
A411 pivot pin. Fully tighten the
A323 screws in the T160 lower
wishbone spacer. Repeat
procedure for the righthand side
assembly using the lower wish-
bone marked ‘A’. Make sure the
T109 upper wishbones pivots
freely on the TO58 arm before
fitting the A410 pivot pin. The
upper wishbone marked ‘A’
should be fitted to the righthand
assembly and wishbone ‘B" tothe
left.

B) Take two A41 1 steel pivot pins
2.0 x 40mm, measure 29mm
from one end and carefully bend
that section at 90 degrees as
shown. Use these swivel pins to
attach the front upright
assemblys to the front trans-
mission brackets. Fit tension
bands over the lugs as shown
with sufficient tension to prevent
kick back from occuring during
normal operation.

r1T09/T110
Upper wishbones

Nk Schumacher

ProCAT

FRONT SUSPENSION

Bag No. T549

Right front
suspension assembly

T'156 Pivot bracket
front - 15 degree rake

\9) T160 Lower wishbone spacer
AT180 ‘O'ring

A323
No.4 x 3/8 screws

chassis

bands

A4117 Steel pin
40mm long

/N
\ﬁnm

\-AM 1 Pivot pin

40mm long

Tension

14,




e Schumacher

ProCAT

PARTS USED
A0089 Steel Screw M2 x 16 Ch Hd.

A049 Steel Nuts M2

A205 Steel Washer M2

A301 Self Tap Screw No.2 x 3/16" Pan Hd. FRONT SUSPENSION
7045  Pivot Ball

T098  Steering Lever Bag No. 7549

JO889 Radius Arm

I'139 Pivot Bush - Short

7140 Pivot Bush - Long

T'170 Centre Trackrod
A030 Steel Screw M3 x 10 Pan Hd.

Step 2 - STEERING

AOO09 M2 x 16
steel screws

é M2 Washer

T147 Upper chassis

A) Fit the TO98 steering lever to
the TO99 radius arm using an
A301 self tapping screw.
Assembletwo T0O45 pivot ballsto
the T170 centre trackrod with
AO13 alloy screws; note the

position of the cutaway in the AO09 M2 x 16 screw
T170 trackrod. Locate the two 7140 Pivot _|

T139 short pivot bushes into the bush - long (D
two TO99 radiusarmsand secure M2 Washer
with 2mm steel screws, washer S 3= R —

and nuts, AOO9, A205 and AO049.
Push the two T140 long pivot
bushes into the other end of the
TO99 radius arms and fit the
whole assembly to the upper
chassis using M2 steel screws,
washer and nuts. Ensurethatthe 7098 Steering
steering arms move freely and lever
add thread lock to all threads.

/

E Aluminium M3 x 10 screw

I'139 Pivot bush - short

7099 Radius arm .

M2 Washer / T045 Pivot ball
M2 Nut @ M2 Washer
| HEAD LOCK]
| | M2 Nut
E T170 Centre trackrod
8
7045 Pivot ball
M2 Washer

[ M2 Nut

13.




PARTS USED

T052 Front Hub Carrier

Ab33 Ball bearing

A012 Aluminium Screw M3 x 8" Ch Hd.
A206 Nylon Washer 3.3x8.0x 1.6
A305 Self Tap Screws No.2 x 2" Pan Hd.
TO30 Wheel Hub

T028 Outer Drive Shaft

71224  Front Wheel

7653 Front Tyres 3 x 20 Hard

rro8 Universal Joint

T100 Ball Socket

AQ095 Turnbuckle M3 x 45
A030 M3 x 10 Pan Hd. Screw

Step 3 - FRONT HUB CARRIERS & WHEELS

A) The illustration shows the
assembly of the TO45 pivot balls

totherighthand front hubcarrier.

The AO12 alloy screw used to
retain the top pivot ball needs a
small flat filing on the side of the
head, this prevents the screw
from rotating. AO30 screws

are used for the two other pivot
balls. Note the use of an A206
nylon washer under the front
steering pivot ball which helps
prevent unwanted bump steer.
Fit two A533 ball bearings

into either side of the hub carrier
with the black face outermost.
Repeat for the lefthand hub
carrier with the steering pivot ball
in the opposite hole.

T'108 Universal joint

B) Assemblethe TO28 outerdrive
shaft to the TO30 wheel hub
(containing nyloc nut) with a
T108 universal joint using the
method shown in transmission
assembly Step 4A. Fitthe TO30
wheel hub into the bearing in the
hub carrier as shown. The

TO30 Wheel hub
with nyloc nut

T045 Pivot ball 5

7045 Pivot ball

AbL33 Ball bearing

m& Schumacher

ProCAT

FRONT SUSPENSION
Bag No. T549

A030
M3 x 8 screw

AbL33 Ball bearing

0582 Front hub

, carrier

A206 Nylon washer

T045 Pivot ball

A012 Aluminium M3 x 8 screw ( g;

Hub carrier
assembly

drawing shows the assembly of
the lefthand side. Repeat for the
other front hub carrier.

AO030 M3 x 10 screw

AO040M3 x 20
caphead screw

224 Front wheel

14.




PARTS USED

7052 Front Hub Carrier

Ab533 Ball bearing

A012 Aluminium Screw M3 x 8 Ch Hd.
A206 Nylon Washer3.3x8.0x 1.6
A305 Self Tap Screws No.2 x 5 Pan Hd.
T030 Wheel Hub

7028 Outer Drive Shaft

r224 Front Wheel

7653 Front Tyres 3 x 20 Hard

T'108 Universal Joint

I'1T00 Ball Socket

A095 Turnbuckle M3 x 45

AO030 M3x 10 Pan Hd. Screw

C) Fit the outer drive shafts onto
the inner drive shafts and
assemble the hub carrier
assembly onto the front wish-
bones by spring fitting the wish-
bones over the pivot balls. Make
sure that the correct hub is on
the correct side, the downward
facing pivot ball should be
towards therearofthecar. Fitthe
A305 clamp screws in each
wishbone and tighten only
enough to take out excessive
clearance. Note that the holes
have clearance diameter on one
sideand aselftapdiameteronthe

other.

i Schumacher,

ProCAr

FRONT SUSPENSION

Bag No. T549

A305 Self-tap

D) Assemble two T100 ball
socketstoeach end of both AQO95
turnbuckle M3 x 45. Each stud
has a left and righthand thread to
aid adjustment when fitted tothe
car. Equalize the thread between
sockets until the length showing
is approximately 34.5mm. Fitthe
steering trackrods to the car by
spring fitting over the hub carrier
pivot balls and centre track rod
pivot balls.

Front upper wishbone

Front lower wishbone

Left hand

I hub carrier

i =

Self-tap screw

T'100 Ball socket

34.5mm

15.




PARTS USED

T102 Rod End Ball
T144  Front Anti-roll Bar
078 Wire Clamp

A321 SelfTap Screw No.4 x 7a" Pan Hd.

T1T00 Ball Socket
4092 Stud M3 x 24
T045 Pivot Ball
A090 StudM3x 12

Step 4 - FRONT ANTI-ROLL BAR

7078 Clamp

A) Clean the ends of the T144
front anti-roll bar with abrasive
paper and solder the two T102
rod end ball to eachk end. Clamp
the anti-roll bar in position onthe
top chassis plate with two A321
self tapping screws. The anti-roll
bar fits under the belt and sits in
front of the fixing screws. Make
sure the roll bar can swivel freely
in the clamps. Assemble two
T100 ball sockets to each end of
both A0O92 studs M3 x 24. The
stud has a left and righthand
thread. Equalize the thread
between the sockets until the
length showing is approximately
12mm. Spring fit the sockets
over the rod end balls. Run the
A090 stud right to the end of the
thread in the TO45 pivot ball and
secure with loctite, then fit tothe
outside hole in the front of the
lower front wishbone. Repeat for
the opposite wishbone. Repeat
for the opposite wishbone.
Finally spring fit the anti-roll bar
link to the wishbone pivot balls.

e Schumacher

ProCAT

FRONT SUSPENSION

Bag No. T549

T078 Clamp
4
7147 Upper chassis

—

A3217 No.4 x Va
Self-tap screw é

Front anti-roll bar @T? 02 Rod end ball

0 l
Front wishbone 0

0

o

—
=
-
=)
=

/\ A090 Stud M3 x 12

IF'100 Ball socket

2

-

/ A092 M3 x 24 stud
g 12mm
S)
{q '
. m‘ T100 Ball socket
7045 Pivot ball

16.




PARTS USED
A181 Silicone ‘O’Ring 8"

."'I -

Schumacher

A185 ‘O’'Ring5.0x1.6mm

A209 Black Washer 3.3x 7.8 x 0.8

TO59 Cap Shock Absorber

TO62 Piston Rod 16mm Stroke

TO63 Piston Rod 32mm Stroke Step 1 SHOCK ABSOR BERS
7090 Spring Step

A230 Stepped Washer Bag No. 15655
7092 Spring Spacer 1.0 A206 Nylon Washer 1.6

7096 Piston 1 sq.mm Hole A039 M3x 16" Cap Hd. A208 Nylon Washer
7097 Piston 2 sq.mm Hole A048 M3 Nut 7159 Seal Housing
T117 Front Spring Stop Spacer A051 Nyloc Nut TO60 Body Short

T132 Suspension Spring 045 x 8 x 1.5 Front TO093 Spring Spacer 2.0

T133 Suspension Spring 045 x 11 x 2.5 Rear 7094 Spring Spacer 4.0 \

7158 Bush & Seal Housing 7095 Spring Spacer 8.0 "_M23 x 20 screw

A103 E'Clip'sx0.12" A038 M3x 12" Cap Hd. — Steel washer

A131 Circlip 8mm x 0.39 7238 Rose Joint Socket T238 Rﬂse

TO61 BodyLlong 7239 Rose Joint Ball ﬁ joint socket

REAR SHOCK Q 7239 Rose joint ball
A230 ‘E'clip '8 spring spacer
srepped washer (use as required) \
anps: ALEN Al TﬂBGspnngstﬂp
circlip
T097 l ‘O'ring /
Eﬁ@' i [ 00€p o @@
T T063
053 EE’D T?’6‘2 piston Fod 7061 / 7158 T159 7133 T238f}"239
diaphragm shock ol bush  bush suspension spring rose joint
FRONT SHOCK A209 black
AT103 E'clip's \ Spring spacer washer
"1‘?30 d " [:{ (l | (use as required) 1090
steppe washer ' , spring stop
TO62 piston A ;35 O°ring 7159 bush
. rod
e O T@L(_@%
7096
7059cap ] fﬁﬁwgm - % 1 Br — 117 spacer 7238/7239
shock body T158 bush ring suspension spring  tube rose joint

A)Deburr ‘E’ clip grooves and
threads on piston rods TO62/
1063 before assembly to avoid
damage to the seals. Fit a small
‘E’ clip A103 to the lower groove
in the front TO62 piston rod,
followed by a TO96 piston (small
notch) retained with a second ‘E’
clip. Repeat the procedure with
the TO63 rear piston rod and
T097 piston (large notch). Make
sure all the ‘E’ clips are secure

in their grooves; Check
assembled piston in shock
absorber body for clearance over
the whole length of stroke.
Diagrams show the order of
assembly for the shock absorber
seals and bushes; the sequence
being:- A185 'O’ ring, T158 bush
and seal housing, A181 ‘O’ ring,
A209 black washer and finally,
the A131 circlip to retain the
assembly. The above sequence
is the same for all four shock
absorbers.

B) Lightly oil the four piston rods.
Carefully push rods down
through their respective shock
absorder bodies toavoid damage

A2089 black washer

tothe seals. Screw two T238
rose joint assemblies to the
bottom of the rear shock
absorber piston rods, do not
damage the piston rod. Cut two
6mm lengths from the black
T117 spacer tube and slide one
of these onto each front piston
rod before fitting the two T238
rose joint assemblies. Failure to
so this will cause the spring stop
to foul the centre trackrod. With
the piston rods extended, fill the
shock absorbers with a light oil.
Work the pistons up and down
to release any trapped air. Fitthe
T162 shock absorber diaphragm
into the oil filled shock absorber
body so that all air is expelled. Fit
TO59 cap and check for smooth
action. Fit the front suspension
springs 1132 to the front shock
absorbers and retain witha TO90
spring stop. Repeat the
procedure for the rear shock
absorbers using the T133 rear
suspension springs.

C) Insert spring spacers T092/
TO93/T094/T095 as required to

adjust the ride height. Press the
A230 stepped washer into the
TO59 cap of each rear shock
absorber.

Step 2 - MOUNTING SHOCK ABSORBERS

Fit two M3 x 16 cap head screws
tothe T275 shock mount and
lock into place using M3 nuts.
The thread should point towards
the front of the car. Fit rear shock
absorbers and retain with an
A208 nylon washerand an AQ51
nyloc nut. Do not fully tighten
nut, shock absorber must have
some clearance over the full
range of suspensiontravel. Atthe
bottom screw M3 x 12 cap head
screws through the rose joint ball
andintothesecondholeoutinthe
lower wishbones; hexagon head
towards the wishbone. Mount
the front shock absorbers by
using two AO39 cap head screws
and two A208 nylon washers in
the two front uprights. At the
bottom use an M3x16 caphead
screwand an A206 nylonwasher
and screw into the second hole

out in the front lower wishbones. | I




PARTS USED

T261 Upper Wing Washer
7262 Lower Wing Washer
A407 Pin1.5Diax11.8mm
A190 ‘O’Ring8.0x 1.6mm
7675 Bodyshell Moulding
7676 Undertray Moulding
12871 Front Bumper

Step 1

A) Cut away shaded areas of
body undertray mouldings as
shown. First wash both mould-
ings to remove any oil or dirt and
rinse thoroughly. Paint the inside
of the body and undertray using
lexan paint. A colourscheme can
be obtained by masking a portion
with tape, painting one colour,
then removing the tape and
painting another colour. Apply
the lightest colour last. When
painting the undertray mask to
leave the centre section clear,
where belt runs and on eitherside
where the fixing holes will be

positioned. Tofitundertray place _

the car upside down on a flat
surface and remove all lower
chassis screws. Place undertray
in position on chassis and pierce
holes through clear section using
a round pointed tool. Replace all
screws and add front bumper,
which is attached using the four
countersunk self tap screws at
the front of the car. Trim the top
belt cover in position and pierce
holes through

belt cover and with the car
supported on a flat base, remove
all the top chassis screws except
therearmostones. Fitthetopbelt
cover in position and pierce holes
through as with the undertray.
Replace all screws. Two notches
will have to be cut to clear the
front anti-roll bar. The bodyshell
is retained by velcro patches in
the positions shown. Decals can
be applied tofinish the bodyshell.

B) Cut out wing and side plates
from lexan moulding and mask
and paint as described for the
bodyshell. Drill two holes 7mm
diainthe positions shown. Insert
T261 upper wing washer from
the top and fit T262 lower wing
washer from below. Insert two

A190 ‘O’ rings and A407 pin so
that the ‘O’ rings are retained by
the pin as shown in the cross
section diagram. Repeat for the
other hole. Fit wing to car by
pushing ‘O’ rings through hole in
T263 wing bracket and hooking
over either of the lugs.

Upper wing washer

]

e

Lower wing
washer

Y Schumacher

ProCAT

BODYSHELL, UNDERTRAY & WING

Lexan wing

T26'1 Upper wing
washer

Pin

Lexan wing

Side plate

262 Lower
wing washer

18.




The long drive belt can now be
adjusted to the correct tension.
Slacken the eight front trans-
mission housing fixing screws
and slide the front differential
forwards. Use only enough
tension to stop the belt jumping
the pulley teeth. Overtensioning
of belt will result in loss of
performance and the belt may be
pulled off the side of the pulley
by the excess tension.

Use the two screws in 1292
tension bar to make final adjust-
ments and align the front trans-

e Schumacher

ProCAT

mission housing to allow the belt
to run in the centre of the pulley.
Finally retighten allthe eight front

LONG BELT ADJUSTMENT

transmission housing screws.

WHEELS & TYRES

PARTS USED

r224 Rear Tyre

7225 Rear Wheel

7653 Front Tyre

7651 Front Wheel

A040 M3x 20 Cap Hd. Screws

A) Fit the tyres to the wheels
taking careto ensurethatthetyre
bead properly seats in the
grooves of thewheels. Make sure
wheels do not have ‘Flash’ at the
joint line which could prevent the

A040
M3 x 20mm
cap head screw

rear tyre

tyre bead from sitting properly in
position. Fit the wheels to their
respective hubs using AO40 M3 x
20 cap head screws. Hold the
drive shaft and fitthewheeltothe
hub with the screw acting as a

225
rear wheel

TO INCREASE TENSION

O

~ (0 (

pilot. Make sure the hub and
wheel are fully engaged. Do not
over tighten the screw.

Front Wheel & Tyre

19




PARTS USED - Schumacher
A180 ‘O’'Ring

7229 95T Gear 48DP m
7234 22T Pinion 48 DP

S05 PBECTEAS FITTING ELECTRICAL EQUIPMENT

A035 M3x6" Cap Hd. Screws

.

Step 1 - FITTING MOTOR & GEAR g

A) Assemble 95T Gear to the
transmission by first fitting A405
steel pin into the layshaft and
sliding the 95T gear onto the
shaft making sure the pin
engages in the slot. Retain with
A180°0O'ring. Fitthemotorusing
two M3 x 6 cap head screws and
washers. Fit the 22T pinion
ensuring the grub screw clamps
against the flat on the motor
spindle. Make surethepinionand
gear arein line. Adjustthe motor
position so that gears fully mesh
but do no bind, check by rotating
gears several times.

FITTING AERIAL

"“

N

\

M3 Steel washers

- 7229 - 1233 1234 - T2‘3..? AO035 M3 x 6 caphead screws
48 D.P. gear 48 D.P. pinion

20.




PARTS USED
T114 Servo Saver Moulding
T115 Servo Saver Spring

Step 2 - SERVO SAVER

A)Selectthe servo saverfittingto
suit your servo and fitthe T115
servo saver spring overthe T114
moulding as shown; twist the
springdownwards intoitscorrect
position. The coils of the servo
saver must tighten as the saver
operates.

A323 Self-tap
SCrews

¥

A206 Nylon e
washer @ NIZ -\\\.
A323 Self-tap — H II

Screws & {

%
\§

s Schumacher

ProCAT

FITTING ELECTRICAL EQUIPMENT

I'115 Servo-saver
spring

CJ

I'l114 Servo saver

Ad424 Linkwire

252 W:}'ec!any
\‘..

4\

A206 Nylon washer

& 7076 Servo mount /

Servo

PARTS USED

T101 Servo Mount

TO76 Mounting Bracket

A206 Nylon Washer3.3x80x 1.6
A323 Self Tap Screw No.4 x 3/8" Pan Hd.
A424 Link Wire

7252 Wire Clamp with Fixing Screw

Step 3 - FITTING SERVO

Fitthetworearservomount posts
to the chassis plates using four
A323 self tap screws. The front
servo mounting has two A206
nylon washers between itand the
lower chassis plate, secure with
two A323 self tap screws.

Using the two link wires and
clamp, the servo can be con-
nected to the steering arm as
shiown. The link wires may need
to be shortened.

.




1)

2)

wmSchumacher

ProCAT

TRACK SETTINGS

Make sure all screws are tight. Recheck after every race.

Differential adjustment

The differential should not slip under normal use. The correct tension is sufficient to give enough drive for
the prevailing track conditions without slip and without excessive tension.

When you first run the car punch the throttle momentarily to find if there is slip, this sounds just like belt
slip. If you have correctly adjusted the belt tension (Transmission Assembly step9 ) then tighten

differential until slip is eliminated. Tighten the differential by inserting a screwdriver in the slot of the rear
axle (it should be located on the left side of the car) then turn the right rear wheel clockwise to tighten or

anti-clockwise to loosen. When tightening make adjustment of no more than Ya turn at a time.

TIGHTEN

ADJUSTMENT OF DIFF WHEN AT TRACK

3)

4)

5)

6)

Belt Adjustment: If correctly assembled and adjusted as shown in Transmission Assembly step 9

it is most unlikely that trackside adjustment wil be required.
Never run with a slipping belt as both pulleys and belt can be damaged. Belt slip sounds like a tearing noise
when the throttle is opened wide. Always recheck differential adjustment first as in Paragraph 2 because
differential slip and belt slip sound very similar. To adjust belt tension, refer to transmission assembly,

step 9.

Camber

The rear wheel should be set at 1-2 deg. negative camber. This means that the tops of the wheels lean
inwards when viewed from the rear. Adjustment is carried out by turning the hexagon part of the top link
The left hand thread of the link is nearest the small groove in the hexagon. Turning this end clockwise will
increase length and reduce camber, turn anti-clockwise to increase camber.

Toe in

The front track rods are adjustable, similar to the top links at the rear. Set the front wheels up to be
parallel to each other when pointing straight ahead.

Ride height and suspension drop

Ride height is the height the car runs at under normal loaded conditions. It can be adjusted by changing
the spring spacers fitted on the shock absorbers. Run the lowest ride height that track conditions allow
Suspensions drop is the maximum downward movement of the wheel. It can be adjusted at the rear by
fitting washers inside the shock absorbers under the pistons.

22.




7)

8)

9)

s Schumacher

ProCAT

TRACK SETTINGS

Rear roll stability

This is governed by the position of the shock absorber mounting point on the wishbone. Maxfirnurn roll
stiffness occurs when outer most mounting holes are used. Bring shocks inboard to gain maximum rear

end grip.
Damping

Run the lightest, thinnest shock fluid available so long as wheels do not bounce.

Tyres

The T651 rear and T653 front tyres in the kit will give safe predictable handling for normal conditions.
However Schumacher CAT range of tyres offer a wide range of options to cover all extremes of
operating conditions. The spikes on the tyres may be cut to adjust the handling. If on grass the car
turns into corners too tightly, then try cutting down the spikes of the front tyres, or use a lower grip
tyre from the chart below. On hard dusty surfaces, try using well worn tyres or cut all spikes down to

approximately half height.
Consult the chart for your requirement.

HIGH PERFORMANCE OFF ROAD TYRE GUIDE

WET DRY HARD EOLISHEd
PART No. GHASS GHASS DI RT MUD CAR PET LUD‘H TYPE
T | - T
}Egg?‘ﬁﬁd % % % * %% %% * * % * % % * % §$B§EI:;ZE
T651 T655 E%SEFIKE
TEEB * % * % * ¥ * ¥ * ¥ ¥ * % % STUDIF"}
SOFT
L R R I R
T659 NARD
T661 »* * ¥ * % % * % * * % EF!‘H(!E
T666 |SGFT
7668 B * % * ¥ #* # * % *%n * %% %JBTSSPF?II(IELFE}H
HARD
1667 s 1 wéa - & * - CUT SPIKE(Kr)
T669 | RIB SPIKE(Fr)
0 | 0 | v [ v | v | e |+ [sonces
|
2 [ R R e
T665 k T sl Bal * o BLOCKS
872 | .. - - se | owxx | wws | SORT
T673 HARD
1675 _1 * % * % * % % | * % I-I: * % CUT SPIKE
%% HIGH GRIP =% MEDIUM GRIP * [OWGRIP

23.




10)

11)

12)

Gear rations for 5 minute Race Duration

mSchumacher

Pinion
to gear Overall Approx.
Pinion Gear Ratio ratio motor wind
19 95 5.000 12.14 14T
19 92 4942 11.99
19 89 4.684 11.36 15T A  Hot Motor
19 86 4526 10.99
22 95 4.318 10.48
22 92 4.182 10.15 177
22 89 4.045 9.80
22 86 3.909 9.49
25 95 3.800 9.23 19T
25 92 3.68 8.94
25 89 3.56 8.64
25 86 3.44 8.35 217 Mild Motor
28 95 3.393 8.23
28 92 3.286 7.99
28 89 3.178 71.72 27T v
28 86 3.071 7.45

Dont forget car performance also depends on tyre diameter. | |
Most tyres are 85mm in diameter but minispike are 78 mm diameter and need areduction of approximately

10% on overall ratio to give the same car performance. In general cars run longer with smaller pinions.
Excessively large pinions, particularly with hoti.e. low wind motors can cause overheating and damage. The
gear ratio required will vary with race duration and track condition so you must experiment for best results.

Lubrication

All bearings must be lubricated, especially during wet weather. Always remove bearings and clean after
running in wet conditions. A533 ballraces may be cleaned by carefully removing the seals with a knife
blade under the outside edge and pressed back into place after cleaning. Black contact seals may be
removed to reduce drag in clean conditions. WARNING: Some aerosol oils and degreasers will expand
bearings seals causing drag. Plastic parts should not be lubricated. Drive beits MUST NOT be lubricated.

Ball differentials and thrust races should only be lubricated with silicone grease.

General
In general the car should understeer - this means the front wheels slide nore than the rear wheels during

cornering. You can get this by cutting the spikes of the front tyres down. It helps to have two or three sets

of front tyres with different levels of spikes to test for the best option. |
Run the lowest ride height that track conditions wili allow - a low car always corners better than a high car.

Use the softest damper settings that stop the wheels from bouncing. Itis very easytooverdampthe car and
cause bouncing at speed.

24.




waSchumacher

ProCAT

KIT CONTENTS LIST
Bag |Spares | Part Description No Bag |Spares | Part Description No
No. No. No. oft No. No. No. off
U409N | U40SN PRO-CAT 4WD 1/10 OFF ROAD T549W| U549X Front Suspension
T547U | Chassis Parts 1 T644N | Front susp. moulding
US48W | T548YV | Rear Suspension 1 T156T | Pivot bracket - 15deg rake (2)
U549X | T549W | Front Suspension 1 T160X | Lower wishbone spacer (2)
US75F |US75E | Body Moulding - Pro-Cat 1 T161Y | Upper wishbone spacer (2)
U576G | US76F [ Undertray moulding - Pro-Cat 1 T170H |Arm - front suspension (2)
T651U | T651U | CAT Rr. tyres 4 x 20 hard spike 2 T058Z | Centre track rod 1
T653W| T653W | CAT Fr. tyres 3 x 30 hard spike 2 T144H | Front anti-roll bar 1
USS5K | T555J | Shock absorbers (pk 4) 1 A171P | Nitrile tension 'O'ring 21.6 x 2.4 5
U225K | T225J | Rr. wheels - spoked white 2 TOS2T | Hub carrier - front 2
U224G | T224F | Fr. wheels - spoked white s UB27X | T627W | Servo saver assembly
15801 | Transmission Bag 1 T291Y | Servo saver moulding (1)
U582L | TS582K | Instruction Book Set 1 T115E | Servo saver spring (1)
U616M | T616L | Wishbones - half set
T547U Chassis Parts - Pro-Cat T109Y | Upper wishbone A (1)
T147K | XL Chassis plate - upper 1 T110Z | Upper wishbone B (1)
1288V | Lower chassis, Pro-Cat 1 T111A | Lower wishbone A (1)
12810 | Bumper 1 T112B | Lower wishbone B (1)
T295C | Nicad strap & post 2 U756D | T756C |Front susp. small parts
T1191 | Aerial tube 1 TO45M | Pivot ball (10)
T122L |Velcro 50 x 20mm 2 T102R |Rod end ball (2)
T121K | Sticky pads 2 T100P | Ball socket (8)
T139C | Steering pivot - short (2)
T548V | US48W Rear Suspension T140D | Steering pivot - long (2)
T273G | Ar. susp. bracket 1 A0B81J | Steel screw M2 x 16 pan hd (4)
T276J | Rr. wishbone pivot bracket 2 A049X | Steel nut M2 (4)
T199J | Ar. hub carrier 2 A205X | Steel washer M2 (8)
T2751 | Rear shock & wing mount 1 A411V | St. st. pin 2.0 dia x 40mm (4)
T268B | Rear wishbone 2 AO78T | Wire clamp (2)
U712L | T712K [ Wing mount kit A410U | St. st. pin 2.0 dia x 26mm (2)
A407R | Needle roller 1.5 dia x 11.8mm (2) A180Y |'O'ring 1/8 x 1/16 Nitrile (4)
A1901 ['O' Ring 9.0 x 1.6mm (4) A206Y | Nylon washer 3.3 x8.0x 1.6 (4)
A323L | Screw self tap No 4 x 3/8 pan hd (2) A230W | Stepped washer (2)
T735H | Wing mount mouldings A208A | Nylon washer M3 x 0.8mm (2)
T263S | Wing bracket (2) T252H | Wire clamp (with fixing screw) (1)
T262R | Lower wing washer (2) Ad24| |Link wire 16SWG (2)
T261Q | Upper wing washer (2) U7S57E | T757D | Front Susp. screws
U755C | T755B | Rear susp. small parts A305T | Screw self tap No 2 x 1/2 pan hd (6)
A323L |Screw selftap No 4 x 3/8 pan hd (2) A321J | " " No4x1/4 pan hd (2)
A325L | " " No 4 x 5/8 pan hd (2) A323L | " " No 4 x 3/8 pan hd (4)
A327P | " " No4x1 pan hd (4) A3260 | " " No 4 x 3/4 pan hd (4)
AO30E | Steel screw M3 x 10 pan hd (2) A012M | Alloy screw M3 x 8 ch hd (2)
A0400 | St. st. screw M3 x 20 cap hd (2) A030 |Steel screw M3 x 10 pan hd (6)
A093P |M3 x 35mm turnbuckle (2) A301P |Screw self tap No2 x 3/16 panhd/ (1)
T238T | Rose joint - socket (4) AO39N | St. st. screw M3 x 16 cap hd (4)
T239U | Rose joint - ball (4) A0400 | St. st. screw M3 x 20 cap hd (2)
A411V | St. st. pin 2.0 dia x 40mm (2) A0920 (M3 x 24mm turnbuckle (2)
A414Y | Rear wishbone pivot (2) AO90M | Styd M3 x 12mm (2)
A095R | M3 x 45mm turnbuckle (2)
Bag No. Used in kits Part No. Stores number only, not saleable.
Spares No. Available for sale, No. Off. Bracketed number is quantity in each sub assembly.

29.




o Schumacher

Bag |Spares | Part Description No Bag |Spares | Part Description No
No. No. No. off No. No. No. off
T555J | USS55K Shock Absorbers
TOS9A | CAP shock absorbers ! U640K | T640J | One way drive shafls 1 pri
TO60B | Shock body 16mm 2 T649S | XL drive belts
TO61C | Shock body 32mm 2 T129S |80/072/5 belt (2)
T133W | Susp. spring 0.045 x 11 x 2.5 Ar. 2 T152P | XL drive belt 80/323/4 (1)
T132V | Susp. spring 0.045 x 8 x 1.5 Fr. 2 T759F | Rear trans. housing assembly
T062D | Piston rod - 16mm stroke 2 TO72N | Cover plate (1)
TO63E | Piston rod - 32mm stroke 2 TO730 | Motor plate (1)
T117G _| Spacer tube 25mm 1 TO70L | Rear trans. housing - inner (1)
T239U | Rose joint - ball 4 T293A | Rear trans. housing - outer (1)
T238T | Rose joint - socket 4 U610G | T610F | Pulley set
AO39N_| St. st. screw M3 x 16mm cap hd 2 T173K | Diff. pulley (14 ball) 51 T (2)
AO38M | St, st. screw M3 x 12 cap hd 2 T278L |[Pulley21 T (2)
A051Z | Nyloc nut M3 2 T279M |Flange (layshatt) - ballrace (2)
A048W | Steel nut M3 2 T280N | Flange (layshaft) - plain bearing | (2)
U614K | T614J | Shock absorber seals (set 4) T174L | Drum diff. side pulley 51 T 2)
T158V | Bush - shock absorber (4) UGOBE | T608D | Front trans. housing set
T159W | Seal housing - shock absorber (4) TOS5W | Front transmission housing (2)
A230W | Stepped washer @) T292Z |Front trans. adj. bar (1)
A208A | Nylon washer M3 x 0.8mm (2) T754A |Ball bearing pack
T162Z | Diaphragm, shock absorber PG8113 | (4) A533N [Ball bearing 8 x 16 NF seal/shield(12)
A103Z |'E' clip 1/8 (0.012 thick) |(12)] A520A | Thrust race 1/8 x 5/16 (2)
A185D |'O'ring 5.1 x 1.6mm Nitrile (4) A532M | Ball bearing 8 x 12 Fl. stainless | (2)
A181Z |'O'ring 1/8 x 1/16 silicone (8) T758E | Diff. repair kit
A209B | Nylon washer 3.3/3.2 x 7.7/7.8 x 0.8 (4) T118H | Washer carrier - large (4)
A131B |Int. circlip 8.0 x 0.39mm (4) T243Y | Friction paper 3/8 x 13/16 (4)
U613J [T613l | Spring stop & spacer moulding A154Y | Disc spring 1/8 x 0.23 x 0.012 (4)
TO90F | Spring stop (4) A405P |Pin 2.0 dia x 7.8mm (3)
TO92H | Spring spacer 1mm (4) A220M | Thrust washer 3/8 x 13/16 x 1/32 (4)
T093! | Spring spacer 2mm (4) A500G | Steel ball 3.0mm dia (30)
T094J | Spring spacer 4mm (4) G301N | Silicone grease - tube (1)
TO95K | Spring spacer 8Bmm (4) T753Z | Trans. Assy - small parts
UB37H | T637G | Shock pistons (set 4) T084Z | Rear axle (2)
TO96L | Shock absorber piston T277K | Layshaft - 3 holed (1)
(09, 2w o) @) T229K |95 T gear - 48 D.P. (1)
TOO7M g"’“‘ “‘:ﬂ:’ pleton " T234P |22 T pinion - 48 D.P. (1)
=10 ) A301P |Screw selftap No. 2 x 3/16 pan hd _ |(17)
T580I Transmission ASOST_1Sorew selfip No. 2 x 1/2 pan hd (©)
US17R | T517Q | Bearing housing moulding ASEE:;‘ :E See x :“ ?"B = : TT !
T038Y | Bearing housing diff. closed (1) ﬁ;Y S :E - : 3:: E . L;
T081W | Bearing housing rear eccentric (2) e g s Ma' Q)
T082X | Bearing - housing diff. open (1)
T098N | Steering lever ?) A035J |St. st. screw M3 x 6 cap hd (2)
10990 | Radius Arm 2) AS501Z | Nyloc nut M3 (6)
U518S | T518R | Bracket Moulding T108X 1A} pivol sesembly ©)
T056X | Bracket A - front susp. @) T131U_1UJ sesembly tool F/G ()
T057Y | Bracket B - front susp. ) A180Y |'O'ring 1/8 x 1.16 Nitrile (1)
T076R | Mounting bracket @) A141L | Socket wrench 1.5mm A/F (1)
T101Q | Servo mount ?) A143N | Socket wrench 2.5mm A/F (1)
UB30A | T601W | Drive shafts - 4WD - moulded parts B ol SR LSS )
T027U | Drive shaft - inner (2)
T078V | Drive shaft - outer @) TS82K | US82L instruction book set - Pro-Cat
e IWhedl b @) T298F | Decal sheet - 4WD - 4 colour 1
T031Y | Rear hub (4)
Bag No. Used in kils Part No. Stores number only, not saleable.
Spares No. Available for sale. No. Off. Bracketed number is quantity in each sub assembly.

26.




PRO-CAT SPARES LIST

Pant Spares Pan Spares Part res Part res

™ b | o No | inbeg | Beghe = | eee | T No | mbeg | Boghe No | inbeg | BegNo No | inbeg | Begho
ADOS. 4 U7560D A1812 8 614K A40SP 3 UT02B TosOV 4 uT028 T140D 2 US49X T262R 2 US48W
ADOSJ 4 US49X A1812 8 USSSK A40TR 2 Uizl TOB1W 2 US17R T140D 2 Ue3si T2635 2 UT12L
ADOSJ 4 U638G A1812 10 ur22v A40TR 2 US48W ToB2X 1 US17R T144H 1 US49X T2635 2 Us4aw
ADOSJ 2 U766M A185D 4 U6 14K A410U 2 U756D Toaay 1 US17R T144H 1 U765M T2688 2 Us4aw
AD12M 2 U757E A185D 4 USSSK A410U 2 US40 Tos4Z 1 U0B4A T147K 1 U147L T2688 2 U268C
AD12M 2 U549X A190I 4 U712l Ad11V 4 U7560 TO90F 4 Us13J T152P 1 u1s2Q T273G 1 US48wW |
AD29D 4 Us41L A1901 4 US48W A411V 4 US48x TOSOF 4 US55K T156T 2 ur7eT T273G 1 US09F
AD30E 4 U7s5C A1901 10 UT33G A411V 2 U7S5C ToazH 4 Us13J T156T 2 US49X T27sl 1 Us48w
AD30E 4 US48W A205X 8 U7560D A411V 2 US48W To92H 4 USS5K T158v 4 US14K T2751 1 U275J
AD30E - 6 U7S7E AZlsX 8 US40X Ad12W 2 U7TSSC To93l 4 Us13J T158v 4 US55K T276J 2 US48W
AD30E 6 US49E A205X 8 UB38G Ad12W 2 Us48W Toa3l 4 USS5K T159W 4 U614K T278J 2 US0SF |
AD30E 2 U732F A206Y 4 u7seD A424) 2 U7560D T094. 4 Us13J T159W 4 USSSK T277K 1 U2r7L
AD35J 2 U732F A206Y 4 US49X | Ad424l 4 ur17Q To94J 4 US55K T160X 2 ur7eT T278L 2 US10G
AD3BM 2 USS5K A208A 2 U7560D Ad24 2 US49X TO9SK 4 Us13J T160X 2 US49X T279M 2 Us10G
AD3ION 2 U7STE A208A 2 US40X AS00G 30 ur2c TOGSK 4 US55K T161Y. 2 urT2T T280N 2 US10G
AD39N 2 USS5K A208A 2 UB 14K AS500G 15 U7T028 TO96L 2 Us3ITH T161Y 2 US49X T2810 1 u281pP
AD3SN 2 U549 A208A 2 US55K A500G 15 uU7esQ TO96L 2 US55K T162Z 4 US14K T288Y 1 u2saw
ADISN 2 U732F A2098 4 UE14K AS20A 1 U7300D TO97TM 2 US3ITH T1622 4 USS5K T289W 1 U28gx
AD40O 2 U7STE A2098 4 USS5K AS520A 1 U7T028 TO97TM 2 US55K T1622 4 U1624 T2922 1 US0BE
AD40O 2 U7ssC A220M 2 U7028 AS20A 1 U769Q TO98N 2 US17R T170H 1 US49X T293A 1 U293B
AD400 2 US49X A220M 2 U768Q A532M 2 UT3TK T0920 2 US17R T170H 1 U170l T517Q 1 Us17A
AD400 2 US48W AZZ25R 4 UT32F A532M 2 uTe2J T100P 8 UTS6D TI7T1P 5 Us49X TS18R 1 US18S
AD400 4 U732F AZ30W 2 Us14K AS533N 4 UT24X T100P 8 US49X TIT1P 10 urT2sy T6131 1 Us13J
AD4BW 2 USS5K A230W 2 USS55K TO27U 2 US30A T100P 4 US3IsG T174L 2 Ue10G TE16L 1 U6 16M
AD4BW 4 U732F A230W 2 U7560 To2av 2 US30A T100P 4 U765M T199J 2 US48W T627V 1 Us27TW
AD49X 4 U7560D AZ30W 2 US49X% TO30X 4 US30A T100P 2 UTE6N T198J 2 U199K T637G 1 UB3TH
AD4BX 4 US49X A301P 1 UTSTE TO31Y 4 UG30A Ti01Q 2 US18S T200K - 2 U200L TE40J 1 U640K
AD49X 4 U638G A301P 1 US48X TO45M 10 U7560 T102R 2 U7560 T224G 2 UZ24H T735H 1 uT12L
AQ49X 2 U766N A301P 12 U7IE To4SM 10 US49X T102R 2 US49X T225H 2 U225l
ADS1Z 2 USSSK A30ST ] U7STE TO45M 4 Us36G T102R 2 U785M T225H 1 229l
ADS1Z 8 U732F A305T 6 US49X TO45M 2 U765M T102R 2 UT66N T230L 1 L230M
ADSOM 2 U7STE A30ST 4 UT31E ToS2T 2 US49X T108X 8 Us31B T2M 1 U231N
AOS0M 2 US49% A321J 2 U7TSTE TOS2T 2 Uosa2u T109Y 1 US16M T232N 1 u2320
AQ90M 2 U765M A321J 2 US49X TOSSW 2 US0BE T1102 1 Us16M T2330 1 U23ap
AD920 2 U757E A321J 2 U765M TOS6X 2 us18s TI11A 1 Us16M T234P 1 u234Q
ADS20 2 US48X A323L 4 U7STE TOS7Y 2 us18s T1128 2 Us16M T235Q 1 U23s5R
ADS20 2 UTE8N A323L 4 US49X TOS82Z 2 urrar TI17G 2 USS55K T236R 1 U236S
ADS3P 2 U7s5C A323L 2 U755C | TOS8Z 2 US49X T118H 2 U728 T238T 4 U7ssC
AD93P 2 US48W A323L 2 Us4awW TOS9A 4 USSSK T118l 1 REY T23aT 4 Us48wW
AD93P 2 U760H A323L 4 U7430 TOos0B 2 USS5K Ti22L 2 U1 22M T238T 4 U7288
AQS5R 2 UTSTE A323L 2 uTi12L TO61C 2 USSSK T1295 2 29T T238T 2 U766N
ADS5R 2 UIS49X A323L 12 U731E To62D 2 US55K T131U 1 US31B T239U 4 U755C |
ADS5R 2 U760H A32aM 4 UTE To62D 2 U0O62E T131U 1 U710 T239U 4 US48W
A103Z 10 U6 14K | A325N 2 U755C  TO63E 2 USS5S5K T13a2v 2 U7670 T239u 4 U288
A103Z 10 USSSK A325N 2 US48W TOBIE 2 UOB3F T132v 2 US55K T243Y 2 u7028
| A1032Z 10 U727A A325N 4 UT3E TO70L 1 LO70M T132v 2 u132u T743Y 2 U769Q
A1318B 4 | UBMK | A3260 4 U7STE TO72N 1 Us23T TI3aW | 2 | UsssK T252H _ U7560 _
A131B 4 USS5K A3260 4 US49X TO730 | 1 UE23T T133W 2 U133V Tes52H 2 uz717Q “
A1S4Y | 10 U761 | A3260 1 U731E  TO76R 3 US18S T133wW 2 U768P | T252H 1 US49X |
A17T1P 5 US49X A327P 4 U755C TO78T 2 u7560 T139C 2 7560 T254) 2 U743Q _
AITIP 8 urasy A32TP 4 Us48W TO78T 2 US49X (T130C 2 US49X T261Q 2 uT12L _
A1B0Y 4 uU756D A327P 4 UTHE To78T 2 U765M T139C 2 U638I T261Q 2 Us48w
A180Y 4 __Usagx A338Y 4 UTE TO78T 2 UT66N 71400 2 U7560 T262R 2 u7T12L B -




o Schumacher)

PRO-CAT RETAIL PRICE LIST

Description

Q
-
1)
a

Description Oty. Req. | Spares No

Shock absorber seals

Front Wishbones - Pro-Cat

Trans. side plates black - Pro-Cat

Servo saver assembly

Rear drive shafts + hubs - 4AWD

|_Universal joints bag (8)

Front shocks - assembled (pr)

UB34E | Rear shocks - assembled (pr)

UB36G | Ball joint bag (pk 4)

UB37H | Shock absorber pistons (set 4)

U638l | Steering pivot set - Pro-Cat

| One way drive shafts (pr)

Front trans long screw (pk 4)

Diff. repair kit

U712L Wing mount kit

U717Q | Adjustable servo link (2 sets)

U722V _| 'O'ring 1/8" (pk 10)

U724X | Ball bearing 8 X 16 X 5 (pk 4)

| | U725Y | Tension ring - crashback (pk 6)

U727A | 'E'clip 1/8" (pk 10)

U728B | Rose joints (pk 4)

U729C | Steel balls 3mm dia. (pk 30)

1 _U730D | Thrustrace 1/8" X 5/16"

U731E | Self tap screws - spares pack
gear 48 D.P. U732F | M3 fastenings - spares pack

86T gear 48 D.P. U733G | 'O'ring Smm wing mount (pk10)

pinion 48 D.P. U737K L/Wt s.s. ballbearing (pr) I

22T pinion 48 D.P. U743Q | Q.C.Saddle pack tray + strap (pr)

25T pinion 48 D.P. U744R | Q.C. Saddle pack strap (pk 4)
ninion 48 D.P. U755C | Rear susp. small parts - Pro-Cat

Rear wishbone Pro-Cat (pr) - U756D | Front susp. small parts - Pro-Cat
| | U757E Front susp. screws - Pro-Cat _

Pro-Cat 4WD 1/10 off road Us14K

Hub carrier, front U&16M
JB23T

Piston rods, 16mm stroke (pk 2)
Piston rods, 32mm stroke (pk 6)
Inner trans housing

Rear axle
Aerial tube

| uiso_ drive belt 80/324/4 MXL
U162A | Diaphram shock absorber (pk 4)

Centre Track Rod

Hi torque drive belts (pr

Rear hub carriers (pr

Rear wishbones - Top

- Fr. wheels - spoked white (pr)
- U225K Rr. wheels - spoked white (pr)
| u22oL | 95T gear4s D.P.

U230M | 92T gear 48 D.P.

U272G

Lower belt guard

U760H_| Turn buckle adj. (2 pr.
U277L | U761l Disc spring 1/8" (pk 10)
|| uzsip_ U762J | Ballbearing 8 X 12mm . (pr)

U288W | Lower chassis p | U765M | Front anti-roll bar - Pro-Cat
: U766N | Rear anti-roll bar - Pro-Cat
U7670 | Front spring tuning set - 4 rates

Outer trans. housing - Pro-Cat

—_—

Rear wishbone "short” Pro-Cat | U768P | Rear spring tuning set - 4 rates
U298G | Decal sheet - 4WD - 4 colour | | U769Q | Super drum diff. - Pro-Cat |
U314W | Wing + side plates U770R_| Slipper clutch 2 & 4WD
m Pro-Cat - fully assembled - U771S | Alloy inner trans. hsg. - Pro-Cat

m Bearing housing moulding
| _US18S | Bracket moulding

US548W | Rear susp. set - Pro-Cat
US49X | Front susp. set - Pro-Cat ! G318M | ‘T'-shirt - New CAT logo
US55K | Shock absorber (set 4) | G318N | Sports shirt - New CAT
U561Q | Hitorgue Pro-Cat trans. set G3200 | Sweat shirt - New CAT logo

US575E Body moulding - Pro-Cat

US76F Undertray moulding - Pro-Cat
Us82L Instruction Book Set - Pro-Cat
UB06C | Layshft & drum diff. set - Pro-Cat

- UBOBE | Front trans. hsg. (adj) - Pro-Cat
UG09F | Rear susp. brackets - Pro-Cat
UB10G_| Pulley set - Pro-Cat

[ U613J | Spring stop & spacer moulding

U772T Front suso. mouldings - Pro-Cat
G301V | Silicone grease tube

G314l Baseball cap - one size




The all new EMSchumacher|

\' YD £ AT
bl'ed for success by World Champions

- :--;;H.
Hmunique

- TOPCAT 2 W.D. OFF-ROAD RACER O
Now, from the team that designed the world's most successful
4 W.D. off-roader, comes a new challenger for 2 W.D. honours. ﬂSchumacher
The Topcat uses many innovative features to leave the Racinarcducts Limited
opposition far behind. The secret of success IS now revealed, 9
see it, buy it, be part of it!

SCHUMACHER - 4 W.D. WORLD CHAMPIONS, US NATIONAL CHAMPIONS

Performance and "technology that YOU CAN BUY!




I




i Schumacher

lllustration Only
Details May Vary



